
EXPLODED DRAWING & PARTS LIST 

#R-BPR3 

 

 

 

 

 

 

 

 

Part  No Description Q’ty 

1 Main Frame 1 

2 Weight Plate Bar 1 

3 Handlebar Support Plate 2 

4 Handlebar Shaft Φ20*M5*163 1 

5 Fixing Axle Φ14*M8*32 2 

6 Shaft Bushing Φ31.5*Φ6*14 2 

7 Foam Grip Bushing Φ25*Φ21*133.5 1 

8 Foam Grip Φ32*Φ21*134 1 

9 Rubber  Foot 148*98*18 4 

10 Transport Wheel Φ63*24 2 

11 Rubber CushionΦ77*Φ47.5*13 1 

12 End CapΦ48*2 1 

13 Flat Washer Φ9*Φ16*1.6 8 

14 Spring Wahser Φ5 2 

15 Spring Washer Φ8 6 

16 Cap M8 2 

17 Hex Bolt M5*12 4 

18 Hex Bolt M8*15 4 

19 Hex Bolt M8*50 2 

 


